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Adhesion Strength on Plasma-Sprayed HAp Coating Materials
Motofumi OHKI, Sho AOKI, Yosuke MIZUSHINA, and Hiroshi SAITOH
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Table 1 Plasma spray conditions.

Spray Plasma  Current Voltage Spraying
environment  main gas [A] [V] distance [mm)]
in air Ar 600 60 330

Substrate

Fig. 1 Cross-sectional observation of as-sprayed HAp coating.

Table 2 Scratch test conditions.

Loading rate  Moving rate Max. load Scratch length
[N/sec) [mm/sec] [N] [mm]
1.67 0.167 100 10
Indenter
Type Edge curvature [mm] Edge angle [°]
Diamond rounded cone 0.2 120
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(b) 20 days immersed in NaCl.
Fig. 2 XRD results of each condition.
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Fig. 3 Scratch test results of each condition.

— 263 —

NI | -El ectronic Library Service



